2004 Korean Nuclear Society Autumn Meeting

e 109 +=Zof|AM Alloy 600 2] PWSCC O o|X|= Zn 2ol I&
(Effect of Zn on the PWSCC of Alloy 600 in water of high temperature and high pressure )
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Table 1. Alloy 600 2] PWSCC ol o|x|= o}ed &I} d&k
Test No Zn Strain rate g:g:}l}; Erlggt%}zt Elongation |Max. Load :tnrz);s IGSCC | Crack growth
? 3 o 0

Concentration | (/sec) (hours) Jrowr) (% (ka) (kg/m’2) Aeal(% | rate(m/sec)

| hptest-61 no Zn 2.5x107~7 107 2.6 8.67 97 12.4 90 2.66x107-9
hptest-66 10 ppb 2.5x107~7 133 3.25 10.83 175 22.4 81 1.85x10™-9
| hotest-72 50 ppb 2.5x107=7 172 4.2 14.00 159 20.4 70 1.12x10™-9
hotest-60 no Zn 5x10™=7 64 cial 10.33 137 17.5 86 4.72x10™-9
hptest-67 10 ppb 5x107-7 88 4.3 14.33 268 34.3 67 2.76x10™-9
hptest-=73 50ppb 5x10™~7 96 4.7 15.67 245 314 40 1.67X107™-9
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Fig. 1 CERT results of Alloy 600 tested in Zn injected water at 360°C

c) Hp73, 50ppb ZnO, 40%:

Fig. 2 PWSCC ratio of Alloy 600 tested in Zn injected water at 360°C
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